CERTIFIED MATERIAL TEST REPORT
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) CUSTOMER SHIP TQ CUSTOMER BILL TO GRADE SHAPE / SIZE
& %E Q @ £ aug FORTACERO SA DE CV FORTACERO SADE CV $92/572-50 Wide Flange Beam / 14 X 904 /360 X 134
' 4 % MONTERREY SN BLVD CARLOS SALINAS DE GOTIART :
MONTERREY,NL 64000 APODACANL 66600 LENGTH WEIGHT HEAT/BATCH
{J5-ML-PETERSBURG Mexico Mexico 40'00" 64,8001B B0i06438/03
25801 HOFHEIMER WAY
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL N SPECIFICATION / DATE or REVISION
‘ ’ 5345131000050 : ASTUASTRMAT
Usa . : ADSAIIIM-11
CUSTOMER. PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AS/ASM-11
4500104041 ‘ 1330-0000025013 11.11.2013
CHEMICAL COMPOSITION o ] v
5 % % g v b % b3 o ¢ b % : 8
0.08 1.18 0.016 0.039 0.2 .40 0.15 0.14 0.029 0.015 0.004 0.020 0.003
CHEMICAL COMPOSTTION
CEVAG
0
0.3
MECHAMNICAL PROPFRTES v TS
¥ 2 o A o
57.9 75.9 399 523 8.000 2000
56.7 74.4 391 513 8.000 200.0
wﬁcumc%lmorﬁam T st
%g. T Jm
24.10 - 0.763
28.00 0.762
COMMENTS / NOTES

The above figures are certified chemical and physical test recor
the USA. CMTR complies with EN 16204 3.1,

/(4_’ BHASKAR YALAMANCHILT
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ds as conteined in the permanent records of company. This matesial, including the billets, was melted and manufacrared in
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